
14P Environment 
Canada 

Environmental 
Protection 
Service 

ETR16 

Environnement 
Canada 
Service de la 
protection de 
l'environnement 

Seminar on 
Fish Processing Plant 
Effluent Treatment 
and Guidelines 

Economic and Technical Review 
Report EPS 3-WP-75-1 

Water Pollution Control Directorate 
February, 1975 



ENVIRONMENTAL PROTECTION SERVICE REPORT SERIES 

Economic and Technical Review Reports relate to state-of-the-

art reviews, library surveys, industrial inventories, and their associated 

recommendations where no experimental work is involved. These reports 

will either be undertaken by an outside agency or by the staff of the 

Environmental Protection Service. 

Other categories in the EPS series include such groups as 
[...]
3..0 	 6.0 9:0 	 . 12.0 	 15:0 	 18.0 

• O,L PER SEC 
I 	

 
1. 	 1 	 1 	 1 	 1 	 1 

0 	 BO 	 100 	 150 

0,GAL PER MIN 

200 	 250 	 300 

Figure 16. Cost curves for tangential screen installation and 
maintenance (Environmental Associates, Inc., 1974). 



- 179 - 

Present flotation equipment consists of three types of 
systems for wastewater treatment: 1) vacuum flotation, 2) dispersed 

air flotation, and 3) dissolved air flotation. 

2.2.2.1 	Vacuum Flotation 

In this system, the waste is first aerated, either 

directly in an aeration tank or by permitting air to enter on 

the suction side of a pump. Aeration'periods are brief, some 

as short as 30 seconds, and require only about 185 to 370 cc/1 

(0.025 to 0.05 cu ft per gallon) of air (Nemerow, 1971). A 

partial vacuum of about 0.6 atm (9 inches of mercury) is applied, 

which releases some air as minute bubbles. The bubbles and 

attached solids rise to the surface to form a scum blanket which 

is removed by a skimming mechanism. A disadvantage is the expensive 

airtight structure needed to maintain the vacuum. Any leakage 

from the atmosphere adversely affects performance. No known 

vacuum flotation units are in use in the seafood industry. 

2.2.2.2 	Dispersed Air Flotation  

Air bubbles are generated in this process by the mechanical 

shear of propellers, through diffusers, or by homogenization 

of gas and liquid streams. The provision of aeration tanks in 

this process, for flotation of grease and other solids, usually 

is ineffective. Heavy solids that settle to the bottom are 

collected at a central sludge sump for removal. The floating 

material is removed to a scum trough from which it is pumped. 

Some success has been obtained on scum-forming wastes (Metcalf 

and Eddy, 1972). Figure 17 depicts a typical dispersed air 

flotation unit. 

Table 38 lists removal efficiencies of a dispersed air 

flotation unit treating tuna wastes. The conclusion of the study 

was that the unit was ineffective without chemical additions. 

While removal efficiencies for this process are not as high as 

those for the dissolved air flotation unit, the price is 

considerably less. A unit large enough to accommodate a 

20.4 1/sec (450 gpm) flow costs approximately $18,000. 



Upper portion of 
rotor draws air 
down standpipe for 
dispersion 
in liquid. 

Disperser breaks 
air into 
minute bubbles. 

Lower portion 
of rotor draws 
contaminants 
upward 
through rotor. 

Larger Hydrocleaner 
units include false 
bottom to aid 
contaminant flow. 

- 180 - 

The Hydrocleaner Aeration/Flotation Cycle 

Figure 17 . WEMCO dispersed air flotation unit. 



- 181 - 

2.2.2.3 	Dissolved Air Flotation  

In this process, the untreated wastewater or a 

recycled stream is pressurized to 3.0 to 4.4 atm (30 to 50 psi) 
in the presence of air and then released into the flotation tank. 

The recycle stream is held in the pressure unit for about one 

minute before being mixed wiÉh the unpressurized main stream just 

prior to entering the flotation tank. Figure 18 contains a 
schematic diagram of a typical dissolved air flotation unit. 

TABLE 38 Removal Efficiencies for the Dispersed Air 
Flotation Unit ( 	 , 1973). 

Agency: Jacobs Engineering Company 

Unit: Dispersed Air Flotation -- WEMCO hydrocleaner 

Operation: 5-10 minute retention time, pilot study 

Species: Tuna 

Additive 	Parameter 	Influent (mg/1) 	Reduction (%) 

Tretolite 
chemical 
7-16 mg/1 

Drew 410 
3-14 mg/1 

BOD 5 	 4400 	 47 

G&O 	 273 	 68 

SS 	 882 	 30 

(Average of 5 runs) 

BOD5 	 211 	 47 

G&O 	 54 	 50 

SS 	 254 	 30 

(Average of 8 runs) 

The flotation system of choice depends on the character-

istics of the waste and the necessary removal efficiencies. 

Although Mayo (1966) found recycle pressurization gave best results 

for industrial waste and required less power, the design of 

flotation units should proceed from pilot plant studies of the 

actual wastes involved. . 



PUMP 

CENTRATE (IF USED ) 

WASTEWATER 

SOLIDS 

CHEMICAL 
FEED AIR 

çl  0 

. HOLDING 
TANK 

FLOTATION 
TANK SC'REENED 

WASTEWATER 

PRESSURIZED 
RETENTION 

TANK SCREENED WASTEWATER 
TO NEXT TREATMENT SYSTEM 
OR TO RECEIVING WATER 
OR TO MUNICIPAL SYSTEMS 

FROM SCREENED 

SOLIDS HOPPER 	 H 

DRY OR 
CONCENTRATED 

SOL DS 
HOLDING TANK 

SPRAY DRYEft 
OR 

CENTRIFUGE 

FLOATED SOUDS 
HOLDING TANK 

TO SOLIDS 
DISPOSAL 

OR BY - PRODUCT 
RECOVERY 

Figure 18. Typical dissolved air flotation system (Environmental Associates, IncJJ 



- 183 - 

Air bubbles usually are negatively charged. Suspended 

particles or colloids may have a significant electrical charge 

providing either attraction or repulsion to the air bubbles. 

In treating industrial wastes with large quantities of emulsified 

grease or oil, it is usually beneficial to use alum, or lime, 

and an anionic polyelectrolyte to provide consistently good 

removals (Mayo, 1966). 

Emulsified grease or oil normally cannot be removed 

without chemical coagulation (Kohler, 1969). The chemical 

coagulant should be provided in sufficient quantity to absorb 

completely the oil present whether free or emulsified. Good 

flotation properties are characterized by a tendency for 

the floc to float with no tendency to settle downward. 

Excessive coagulant additions result in a heavy floc which is 

only partially removed by air flotation. With oily wastewaters 

such as those found in the fish processing industry, minimum 

emulsification of oils should result if a recycle stream only, 

rather than the entire influent, were passed through the 

pressurization tank. This would insure that only the stream 

(having been previously treated) with the lower oil content 

would be subjected to the turbulence of the pressurization 

system. The increased removals achieved, of course, would be 

at the expense of a larger flotation unit than would be needed 

without recycle. 

The water temperature determines the solubility of 

the air in the water under pressurization. With lower water 

temperatures, less recycle is necessary to dissolve the same 

quantity of air. The viscosity of the water, however, increases 

with a decrease in temperature, so that flotation units must 

be made larger to compensate for the lower bubble rise velocity 

at low temperatùres. Mayo (1966) recommended that flotation 

units for industrial applications be sized on a flow basis for 



- 184 - 

suspended solids concentrations less than 500 mg/l. Surface 
loadings should not exceed 81 l/sq m/min (2 gal/sq ft/min). 

The air-to-solids ratio is important, as well. Mayo (1966) 
recommended 0.02 kg of air per kg of solids to provide a safe 
margin for design. 

Flotation is in extensive use for wastewater treatment 

among food processors. Mayo (1966) presented data showing 
high influent BOD and solids concentrations, each in the range 
of 2000 mg/l. Reductions reached 95 percent BOD removal 
and 99.7 percent solids removals, although most removals were 
five percent to 20 percent lower. The higher removals were 

attainable using appropriate chemical additions and, presumably, 

skilled operation. Dissolved air flotation was installed 
in one tuna plant sampled during the recent study conducted 

by Environmental Associates, Inc. Additional flotation units 

are planned by other processors. Demonstration-scale units 

have also been operated on shrimp, salmon, menhaden and crab 
wastewaters, with variable success (Atwell, et al., 1972; 	 

1971; Mauldin, 1973; Peterson, 1973). Table 39 summarizes 
the results of these tests. 

It appears that flotation in many instances can provide 
treatment levels comparable to biological treatment (Jordan, 
1973). Good operation and correct chemical addition are 
prerequisites for high treatment efficiency. Air flotation 

systems ban also be operated at lower efficiencies to serve as 

"primary" treatment steps prior to a physical-chemical or 

biological polishing step, if that mode proves advantageous 
from the standpoint of cost-effectiveness. 

Figures 20, 21, and 22 show the cost of installation 

and costs of operation and maintenance both with and without 
chemical additives for the dissolved air flotation unit. 



Tuna 
(Jacobs Eng., 
1972) 

Sardines 
(Atwell, 
et al., 1972) 

Waste Stream 

Table 39. Dissolved air flotation performance-- 
United States. 

Additives 

polymer, 2 mg/1 
 alum, 200 mg/1 

polymers: 
cationic, 0.05 mg/1 
anionic, 0.10 mg/1 

lime, pH 10.0-10.5 

Parameter 

95% 

64 

Oil & grease 	80 

Suspended 
solids 	 66 

BOD 	 65 

Oil & grease 	66 

BOD 

Suspended 
solids 

Reduction 

56 

58 

alum, 200 mg/1 
polymer 77 

73 

Shrimp 
(Peterson, 
1973a) 

Suspended 
solids 

COD 

- 185 - 

lime, 400 mg/1 
FeCl2 45 mg/1 

Tuna 	 NaA10 2  
(Environmental 120 mg/1 
Associates, 	polymer 
1973) 

Alum 
polymer 

Suspended 
solids 

BOD 

Oil & grease 

COD 

Suspended 
solids 

COD 

Suspended 
solids 

Tuna 
(Jacobs Eng., 
1972) 

77 

22 

81 

37 

65 

Settleable 
solids 89 

Menhaden bail 
water (Baker 
& Carlson, 
1972) 

acid, pH 5.0-5.3 
alum 
polymer, anionic 

Suspended 
solids* 	 87 

COD 	 80 

Oil & grease 	100 

*Nastandard method 



DRAIN 

	

„;-e 	 e„, 	• ,r -k, 

	

. 	>e _ 	I" 	 S's• ' 

SURGE TANK 
•I 1.• 

RECYCLE LINE 

SCREENED 
WASTEWATER 

SKIMMING ARM 
EFFLUENT 
DISCHARGE 

4M'ee's,  Melee 

INFLUENT 
WITH AIR IN 
SOLUTION 

SKIMMINGS 
DISCHARGE 

INFLUENT WITH 
AIR BUBBLES 

PUMP FLOTATION CELL PRESSURE 
TANK 

CHEMICAL 
PUMP 

Carborundum Corporation dissolved air flotation system. Figure 19. 



eo° S s 
120 -I- 

100  -t- 

o 
o o 

801  

60 -I- 

t— 
E 

IF Q <3.16, # = 15000 + 95100 +38.55 
IF Q  >3.16,  $ = 35000+ 3170 Q +38.5S 

S= kg DRY SOLIDS REMOVED PER DAY ) 

20 
15 	 18 12 6 9 - 

Q. ,L PER SEC 
0 3 

150 250 50 200 100 0 

Q ,GAL PER MIN 

Figure 20. Installation costs of dissolved air 
flotation units 

(Environmental Associates, Inc., 1974). 



30.0 

500 

› 
0 50 

a 

40 

30 

20 

10 

O
P

E
R

A
TI

O
N

 &
 M

A
IN

TE
N

A
N

C
E

 C
O

S
TS

,  
# 

100 	 200 	 300 

o 

o 400 

‘C, 

(T2  PROCESSING HRS PER DAY ) 

6.0 	 12.0 	 18.0 
Q,L PER SEC 

24.0 

Q, GAL PER MIN 

Figure 21. Operating and maintenance costs for dissolved air flotation unit 
operated with chemicals (Environmental Associates, Inc., 1974). 



100 200 500 400 

g 25.00-F 	 T=%6 tiRS /DAY  

a 
*I 2000. 

T = Ua HRS/DAN 

15.00 

T = 8 HRS / DAY 

Id 1• 	10.00 

2 	 T HRS /DAY op 
11. 0 

5.00 

r- ( T = PROCESSING HRS PER DAY) 

Id 
cc 

0 	 6 	 12 	 18 	 24 	 28.5 
Q,L PER SEC 

F 
300 

Q, GAL PER SEC 

Figure 22, Operating and maintenance costs for a dissolved air flotation unit 
operated without chemicals (Environmental Associates, Inc., 1974). 



- 190 - 

2.2.3 	Sedimentation and Clarification  

Sedimentation is the separation of solids from a 

liquid by means of gravity. Ancillary functions of sediment-

ation units are grease flotation, flow equalization and 

(occasionally) BOD reduction. Often the first step in a 

Multiple sedimentation process is the grit chamber which is 

a pretreatment basin for collecting heavy particles. The 

clarifier commonly incorporates the use of chemicals to convert 

a large amount of the rémaining particles into setteable solids, 

which are then removed. 

The design of each unit is based primarily on 1) the 

vertical settling velocity of discrete particles to be removed, 

and 2) the horizontal flow velocity of the liquid stream. 

Detention times required in the settling basins range from a 

few minutes for heavy shell fragments to hours for low-density 

suspensions. The current absence of settling basins or clarifiers 

in the fish industries indicates the need for simple on-site 

settling rate studies to determine appropriate design parameters 

for liquid streams undergoing such treatment. 

Removal of settled solids from sedimentation units 

is accomplished by drainoff, scraping, and/or suction-assisted 

scraping. Frequent removal is necessary to avoid putrefaction. 

Seafood processors using brines and seawater must consider the 

corrosive effect of salts on mechanism operation. Maintaining 

reliability in such cases may require parallel units even in 

small installations. 

Sedimentation processes can be upset by such "shock 

loadings" as fluctuations in flow volume, concentration and, 

occasionally, temperature. Aerated equalization tanks may 

provide needed capacity for equalizing and mixing wastewater 

flows. However, deposition of solids and waste degradation 

in the equalization tank may negate its usefulness. 

Major disadvantages of sedimentation basins include 

areal requirements and structural costs as well as solids 

disposal problems. In.addition, the settled solids normally 

require dewatering prior to ultimate disposal. 



- 191 - 

Chemical coagulants, such as alum and ferrous chloride, 

can be added to sedimentation processes to induce removal of 

suspended colloids. Properly designed and operated sedimentation 

units incorporating chemical coagulation can remove practically 

all particulate matter. Dissolved contaminants, however, will 

require further processing to achieve the necessary removals. 

The use of some coagulants in large quantities may render the 

resulting sludge unusable as a by-product because of contamination. 

Also, some flocculation agents are quite expensive. 

Sedimentation tests run on a combined effluent from 

a fresh water perch and smelt plant produced an average of 

approximately 20 percent BOD and nine percent suspended solids , 

removals after 60 minute detention (Riddle, et al., 1972). 

The nature of most fish and shellfish wastewaters requires that 

chemical coagulants be added to sedimentation processes to induce 

removal of suspended colloids. 

A partially successful gravity clarification system 

was developed using large quantities of a commercial coagulant 

called F-FLOK. In a test on salmon wastewater, reported by 

Robbins (1973), the floc formed slowly, but sedimentation rates 

of four feet (1.2 meters) per hour were achieved. Table 40 

summarizes the results of the test. 

TABLE 40. Gravity Clarification Using F-FLOK Coagulant  

Coagulant 	 Total 	 Protein 
Concentration 	 Solids Recovery 	 Recovery 

(mg/1) 	 (%) 	 (%) 

5020 	 68 	 92 

4710 	 60 	 80 

2390 	 47 	 69 



- 192 - 

It is important to note that the gravity clarifiers 

described above, when operated with normal detention times, 

may release strong odors from rapid microbial action. This 

could also produce floating sludge. 

2.2.4 	Chemical Oxidation  

This method uses chemicals to oxidize the organic 
matter present in the wastewater, thereby reducing the BOD 
load. Chlorine and ozone are the most common oxidants, although 

chlorine dioxide, potassium permanganate, and others are 
capable of oxidizing organic matter found in the process 
wastewater. This technology is not widely used because it 

lacks economic feasibility. 

Chlorine could be generated electrolytically from 
saltwaters adjoining most processors of marine species, and 
utilized to oxidize the organic material and ammonia present 
(Metcalf and Eddy, 1972). Ozone could be generated on-site 
and pumped into deaerated wastewater. Deaeration is required 
to reduce the build-up of nitrogen and carbon dioxide in the 
recycle gas stream. The higher the COD, the higher the unit 
ozone reaction efficiency. Both oxidation systems offer the 
advantages of compact size. The operability of the technology 
with saline wastewaters, and the practicality of small units, 
have  not  been evaluated in the seafood processing industry 
(McNabney and Wynne, 1971). 

The removal efficiency of chemical oxidation using 
• chlorine on domestic wastes is 10 to 35 percent ( 	, 1969). 
No known treatment facilities of this type have been used in 
the seafood industry. 

2.2.5 	Sludge Treatment  

Sludges, floats, skimmings, and other slurries vary 